


Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 
Executive Summary ......................................................................................................................... ES-1 
1.0 Introduction ......................................................................................................................... 1-1 

1.1 Background ...................................................................................................................... 1-1 
1.2 Purpose and Scope .......................................................................................................... 1-1 
1.3 Contact Information......................................................................................................... 1-1 
[...]
3. Projection for the City by Vismor & Associates (V&A) based on assumption that City will continue to lose population at 

the same rate as from 2000 to 2010.  
4. Projection for the city by V&A based on assumption that the city will grow at the same projected rate as the county (4 

% over a 10-yr period), with limited annexation. 
5. Projection for the city by V&A based on moderately aggressive annexation program, and internal growth equal to 2 % 

rate of projected county growth. 

  



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Study Area and Wastewater Characteristics 2-4 
 

2.5 Wastewater Characteristics  
The main components of the BRWWTP influent flows are residential and industrial. This section presents 
the current wastewater flows based on the evaluation of historical data. Recorded data provided by the 
BRWWTP staff include influent flow and daily rainfall from calendar years 2018 through 2021.  

2.5.1 Influent Flows  
The BRWWTP has a permitted capacity of 4.0 MGD while existing annual average (AA) flows are 2.0 
MGD. The maximum monthly (MM) average influent flows and the peak day (PD) flows were analyzed 
and calculated based on actual daily wastewater flow data recorded from 2018 through 2021. During 
this 4-year period, the highest PD flow of 5.65 MGD occurring in 2020 compared to the corresponding 
AA flow of 1.92 MGD yields a peak day factor (PDF) of approximately 3.0 as shown in Table 2-3.  

Table 2-3 Flow Data, 2018-2021 

Influent Parameters Units 2018 2019 2020 2021 4-Yr Avg 

Annual Average Flow MGD 2.00 2.03 1.92 1.68 1.91 

Maximum Month Flow MGD 2.78 2.49 2.39 2.46 2.53 

Peak Day Flow MGD 5.19 5.22 5.65 3.95 5.00 

MM: AA Peaking Factor - 1.39 1.23 1.25 1.47 1.33 

PD: AA Peaking Factor - 2.60 2.57 2.94 2.35 2.52 

 
The instantaneous flow data at the BRWWTP is recorded on a circular chart that has a 24-hr duration 
(from 7AM to 7AM). The maximum instantaneous wet-weather flow that can be recorded on the circle 
chart is 5 MGD.  

Daily total flow is recorded on Supervisory Control and Data Acquisition (SCADA), however, digital hourly 
flow data was not available. Therefore, the peak hour factor (PHF) was determined by analyzing selected 
circle chart data during wet-weather storm events over a 5-year period (2018-2022). Only flow data 
during storm events where flows could be continuously recorded on the circular charts (5 MGD or less) 
were evaluated. 

The following Tables 2-4 and 2-5 present a range of flow data corresponding to the selected storm 
events and summarize the peaking factors for the selected storm events.  

Table 2-4 Flow Data Range of Selected Storm Events, 2018-2022 

Parameters Units 2018 2019 2020 2021 2022 

Selected Events - 17 7 14 11 6 

24-hr Average 
Flow 

MGD 1.9 – 2.7 2.2 – 3.1 1.9 – 3.0 1.6 – 2.8 1.9 – 2.5 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Study Area and Wastewater Characteristics 2-5 
 

Parameters Units 2018 2019 2020 2021 2022 

Storm Average 
Flow 

MGD 2.2 – 3.5 2.4 – 3.3 1.6 – 3.3 1.7 – 3.5 2.3 – 3.0 

Storm Maximum 
Hourly Flow 

MGD 2.4 – 4.4 2.7 – 3.5 2.3 – 3.8 2.1 – 4.6 2.8 – 3.7 

Peaking Factor  - 1.1 – 1.4 1.0 – 1.3 1.1 – 1.6 1.1 – 1.5 1.1 – 1.5 

Note: Flows and factors are represented by range based on the selected events. 

 

Table 2-5 Flow Data for Peak Hour Factor, 2018-2022 

Influent Parameters Units 2018 2019 2020 2021 2022 

24-hr Average Flow  MGD 2.0 2.5 2.0 2.2 2.2 

Storm Average Flow  MGD 2.2 2.9 2.1 2.8 2.7 

Peak Hourly Flow MGD 2.6 3.5 2.5 3.5 3.2 

Peak Hourly/Storm Average 
Factor 

- 1.18 1.21 1.19 1.25 1.19 

 
The average of the peak hourly/storm average ratio was used to approximate the relationship to the 
extended wet weather event on the peak day. Flow data for peak day flow events correlate to extended 
wet-weather events of 24 hours or longer. The projection of the future flow rates was estimated using 
the relationship between the peak day to the annual average factor (PD:AA) and the peak hour to the 
storm average factor (PH:SA).   

The PD:AA and PH:SA factors are 3.0 and 1.2, respectively. Therefore, a factor of 3.0 is used to estimate 
the peak day flow from the annual flow and a factor of 3.6 is used to estimate the peak hour flow during 
a storm event. The peak flow rates are shown in Table 2-6. 

Refer to section 4.0 – Plant Hydraulics for impact of flow rates on each unit process.   

Table 2-6 Permitted Flow Rate with Peaking Factors  

Annual Average  PD:AA 
Factor Peak Day PH:AA 

Factor Peak Hour 

Permitted flow, 4.0 MGD 3.0 12 MGD 3.6 14.4 MGD 

2.5.2 Influent Loads  
Influent waste load characteristics were determined on a mass basis using historical data. Mass loads 
were analyzed for biochemical oxygen demand (BOD) and total suspended solids (TSS) from 2018-2011.  



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Study Area and Wastewater Characteristics 2-6 
 

The annual average (AA), maximum month (MM), and peak daily (PD) mass loads were calculated to 
determine the plant capabilities to meet the current permit limits under all conditions.  

Daily BOD5 and TSS concentrations for the period of January 2018 through November 2021 is presented 
in Tables 2-7 and 2-8, respectively.   

Table 2-7 Historical BOD5 Loading Data, 2018-2021 

Influent Parameters Units 2018 2019 2020 2021 4-Yr Avg 

Annual Average Concentration mg/L 126 130 146 170 143 

Annual Average Load ppd 2,130 2,195 2,599 2,356 2,320 

Maximum Month Load ppd 3,121 3,490 3,892 3,211 3,428 

Peak Daily Load ppd 5,964 4,531 6,012 5,026 5,383 

MM: AA Peaking Factor - 1.47 1.59 1.50 1.36 1.48 

PD: AA Peaking Factor - 2.8 2.06 2.31 2.13 2.32 

 

Table 2-8 Historical TSS Loading Data, 2018-2021 

Influent Parameters Units 2018 2019 2020 2021 4-Yr Avg 

Annual Average Concentration mg/L 120 136 139 142 134 

Annual Average Load ppd 2,049 2,327 2,517 1,981 2,218 

Maximum Month Load ppd 4,000 3,728 5,529 2,963 4,055 

Peak Daily Load ppd 11,394 5,563 10,707 5,248 8,228 

MM: AA Peaking Factor - 1.95 1.60 2.20 1.50 1.81 

PD: AA Peaking Factor - 2.85 1.49 1.94 1.77 2.01 

2.6 Receiving Waters 
Effluent from the Broad River WWTP is discharged into the Broad River via an existing diffuser to aid in 
mixing. 

2.7 Flood Information 
According to the Department of Health and Environmental Control (DHEC) Standards for Wastewater 
Facility Construction – Regulation 61-67 Section 67.300.F.4, all new wastewater treatment facilities shall 
be designed to be fully operational during flooding from a twenty-five (25) year flood and shall be 
designed to be protected from physical damage from flooding from a one hundred (100) year flood. 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Study Area and Wastewater Characteristics 2-7 
 

Through the project development review process, Cherokee County will review the proposed plan and 
confirm compliance with both federal and local floodplain regulations.  

The BRWWTP site is located on FEMA flood insurance rate map (FIRM) panel 45021C0180D, dated 
September 16, 2011. The map shows special flood hazard areas including the regulatory floodway and 
the areas subject to inundation by 1% annual chance (100-yr flood), and the areas subject to inundation 
by 0.2% annual chance (500-yr flood).  Figure 2-3 shows floodplain information from the FEMA FIRM 
panel along with the current site plan layout of BRWWTP. On this figure, the 100-year floodplain is 
identified by areas in blue and pink, including the hatch pattern, which represents the regulatory 
floodway boundary.  

The 500-year floodplain is identified by the orange areas and includes the 100-year floodplain areas. 
These floodplain boundaries are designated as floodway, Zone AE, and Zone X, each carrying different 
floodplain regulations. The floodway is the most restrictive zone, as this area is intended to remain free 
from obstruction to convey flood water.  

The BRWWTP site is adjacent to the floodplain limits, with the south side encroaching into the 100-year 
and the 500-yr floodplain boundaries. FEMA’s Flood Insurance Studies and the Cherokee County’s flood 
map provide water surface elevation (WSEL) for each flood frequency. The 100-year and 500-year flood 
WSEL is recorded as 633.2 feet and 635 feet, respectively. All elevations reference the North American 
Vertical Datum of 1988.  Therefore, water level rise during the 100-yr flood event will only impact the 
disinfection process. 

 
Figure 2-3 Flood Areas from FEMA Flood Map 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-1 
 

3.0 Existing Facilities 
This section outlines the design data for existing treatment units and major equipment.  

3.1 NPDES Discharge Permit 
The BRWWTP operates under NPDES discharge permit # SC0047091, issued on April 20th, 2015, and 
effective June 1st, 2015 through May 31st, 2020. Although expired, the permit will continue to be in 
effect beyond the expiration date due to re-application by Gaffney Board of Public Works pursuant to 
Regulation 61-9.122.6 and Regulation 61-9.122.22. 

The discharge limits for conventional pollutants through the Broad River outfall are shown in Table 3-1.  

Table 3-1 NPDES Discharge Limits at the Broad River Outfall 

Permit Parameters Units Monthly Average Weekly Average Daily Maximum 

Flow MGD MR MR - 

BOD5 mg/L 30 45 - 

TSS mg/L 30 45 - 

NH3-N mg/L MR MR - 

TRC mg/L 0.5 - 1.0 

Dissolved Oxygen mg/L 1.0 Minimum at all times 

pH - 6.0 – 8.5 Standard Units 

BOD5 Percent Removal  % 85 - - 

TSS, Percent Removal % 85 - - 

Total Phosphorus  ml/L MR MR - 

Total Nitrogen  mg/L MR MR - 

 

3.2 History and Upgrades 
The BRWWTP was initially constructed in 1950 and has undergone improvements and upgrades in 1969, 
1981, 1994, 1997, and 1998.  The BRWWTP is an activated sludge system consisting of a screening 
influent structure, a concrete lined aeration basin followed by secondary clarification, a chlorine contact 
basin, an effluent pumping station, a sludge thickening structure, and a sludge holding tank. 

The most recent upgrade completed in 1998 included improvements to the aeration basin effluent 
structure, secondary clarifiers, sludge holding and transfer system, and chlorine contact basin. 

A general process flow schematic is shown in Figure 3-1, and an aerial of the site layout is presented in 
Figure 3-2. 

 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-2 
 

Figure 3-1 Existing Process Flow Schematic 

 

Figure 3-2 Existing Aerial Layout 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-3 
 

3.3 Providence Creek Pump Station  
The Providence Creek pump station constructed in 1998 consists of three (3) constant speed Fairbanks 
Morse submersible non-clog sewage pumps controlled by a triplex control panel as described in the 
table below. 

Table 3-2 Existing Pumps – Providence Creek Pump Station   

Parameter Description 

Manufacturer Fairbanks Morse 

Model 5434MV 

Type Submersible 

Capacity/each, gpm 1285 @ 210’ TDH 

Quantity 3 

Maximum Operating Speed, rpm 1800 

Rated Power /each, hp 150 

 
When the wet well is drawn down to the cutoff level, the Providence Creek pump station stops 
discharging and flow to the BRWWTP drops off a corresponding amount. Such flow variations at the 
treatment facility create process issues for flow pacing disinfection and other flow-based controls.  

The Gaffney Board of Public Works has requested an upgrade to the Providence Creek pump station by 
replacing existing pumps and adding variable frequency drives (VFDs) to regulate flows into the 
BRWWTP.  This work is further described in Section 5 – Wastewater Treatment Plant Improvements.  

3.4 Headworks Structure 
The Headworks structure was built in 1998 and consists of mechanical and static bypass screening and 
flow monitoring through a Parshall flume. The raw influent enters the headworks through a 36-inch 
pipe. Debris collected by the mechanical screen is compacted and discharged into a dumpster.  

3.4.1 Screening   
Broad River WWTP is equipped with an Aqua Guard Screen Model AG-MN-A with compactor and spray 
header. The screen operates as an endless moving belt that collects, conveys, and ultimately discharges 
the solids that are removed from the wastewater.  

The screen was originally installed in 1998 with float and timer capabilities, but currently operates 
continuously. The design basis of the mechanical bar screen is as follows:  

Table 3-3 Existing Mechanical Screen 

Parameter Description 

Number of Screens 1 

Filtration Opening, mm 6 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-4 
 

Parameter Description 

Manufacturer  Parkson Corporation 

Capacity, MGD 15 

 

3.4.2 Parshall Flume   
The headworks structure consists of a 24-inch throat Parshall Flume which has an approximate hydraulic 
capacity of 21 MGD.  The overall condition of the Parshall Flume is good and does not require any 
improvements or upgrades.  

3.5 Aerated Lagoon   

3.5.1 Aerated Lagoon Basin   
The aeration basin was constructed in 1969 and consists of a triangular shape with a total volume of  
3.2 MG and a side water depth of 12 feet. The raw influent and return mixed liquor from the headwork 
enters the aeration basin at the upstream end of the basin. 

The aeration basin is equipped with three (3) 100 hp surface aerators that mechanically transfer oxygen 
to the mixed liquor.  

The flow leaves the aeration basin through a splitter box at the downstream end of the basin and 
continues to the secondary clarifiers through a 24-inch pipe. 

Table 3-4 Existing Aeration Basin  

Parameters Description 

Number of Basins 1 

Volume in Service, MG 3.2 

Aerator Type Mechanical 

Mixers, Qty  3 

Mixers Rated Power (each), hp 100 

 
The plant staff indicated that when one of the three (3) surface aerators is out of service it impacts the 
ability of the plant to maintain the desired dissolved oxygen (DO) level.  

GBPW staff have indicated that repair and maintenance of aeration equipment will be an internal 
project. 

3.5.2 Aerated Lagoon Splitter Box    
The function of the aerated lagoon splitter box is to divide the wastewater flow equally between the three 
secondary clarifiers. Gates are located in the splitter box to control and isolate flow to the secondary 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-5 
 

clarifiers. However, the gates are not fully operational, and improvements will be required to allow plant 
operations to fully control flow at the structure. 

3.6 Secondary Clarifiers  
The system consists of three (3) secondary clarifiers. Secondary Clarifier No. 1 was constructed in 1998 
and Secondary Clarifier No. 2 and No. 3 were constructed in 1981. Each clarifier is a center feed unit with 
a sludge scraper mechanism. 

Settled activated sludge is returned from the clarifiers to the aeration basin to maintain the mixed liquor 
suspended solids (MLSS). All excess settled sludge is wasted to the solids storage tank for the residuals 
contract operator to collect and arrange for final disposal.  

The secondary clarifiers have weir elevation discrepancies which impact process performance during low 
flow scenarios. This is discussed further in Section 5.0 Wastewater Treatment Plant Improvements.  

Table 3-5 Existing Secondary Clarifiers 

Parameters Description 

Number of Clarifiers 3 

Geometry, Type Circular 

Diameter, ft 75 

Side Water Depth, ft 14 

Manufacturer Envirex /US Filter 

Overflow Rate (all clarifiers in Operation):  
      Avg. @ 2.0 MGD, gal/day/ft2 
      Peak day @12 MGD, gal/day/ft2 
      Peak hour @ 14.4 MGD, gal/day/ft2 
Detention Time @ 2.0 MGD, hours 
Volume, gal 

 
226 
905 

1,649 
5.5 

462,440 

Drive, hp 1 

 
Typical overflow rates at 700 gpd/ft2 for average conditions and 1,400 gpd/ft2 for peak day events.  
Clarifies appear to have sufficient capacity form a process evaluation standpoint. 

3.7 RAS/WAS Pump Station 
The system consists of a pump and piping system for return activated sludge (RAS) and waste activated 
sludge (WAS). Once the wastewater has been settled in the secondary clarifiers, the RAS is recirculated 
back to the aeration basin to maintain the desired mixed liquor suspended solids (MLSS) concentration. 
WAS is gradually pumped to the sludge thickening tanks before being transferred to the sludge storage 
tank. 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-6 
 

3.7.1 Return Activated Sludge Pumps    
Return activated sludge (RAS) pumps return solids from the clarifiers to the aeration basin. RAS flow 
from each of the clarifiers is controlled by weir gate. The RAS flow rate is set by the operators. The 
system includes three pumps, valves, and flow meters.  

The wet well is a separate fully enclosed underground chamber located beneath the RAS/WAS pump 
room structure into which sewage is collected prior to pumping. 

The existing configuration of the system including one (1) RAS pump directly connected to Secondary 
Clarifier No. 1 and two (2) other Pumps (one duty and one standby) that are connected to Secondary 
Clarifiers No. 2 and No. 3 via a common wet well.   

GBPW indicated they would prefer to see the sludge piping configured to allow pumping RAS/WAS from 
the individual clarifiers rather than the existing common wet well. Refer to Section 5 for recommended 
improvements. 

Table 3-6 Existing RAS Pumps   

Parameter Pump 1 Pump 2 Pump 3 

Manufacturer Gorman-Rupp Gorman-Rupp Gorman-Rupp 

Type Self-Priming 
Centrifugal 

Self-Priming 
Centrifugal 

Self-Priming 
Centrifugal 

Model T6A-B-3 T8A-B-3 T8A-B-3 

Rated Power, hp 25 40 40 

Capacity, gpm 1,150 1,670 1,670 

 

3.7.2 Waste Activated Sludge Pumps  
Waste activated sludge (WAS) pumping capacity is adequate with all units in service and is evaluated as 
a proportion of design average flow. WAS pumping basis criteria is as follows:   

Table 3-7 Existing WAS Pumps  

Parameter Description 

Manufacturer Gorman-Rupp 

Number of Pumps 2 

Rated Power (each), hp 75 

Capacity per Pump, gpm  200 @ 37.5’ TDH 

 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-7 
 

3.8 Solids Handling  

3.8.1 Sludge Thickening Tanks  
There are two sludge thickening tanks between the administration/control and chemical feed buildings. 
Sludge thickening is accomplished by gravity settling. Refer to Table 3-8 and Table 3-9 for blower and 
pump information associated with these two sludge tanks.  

One of the two sludge thickening tanks was initially used as an anaerobic digester before being 
converted in 1981. Both tanks have a similar configuration, the same air piping system, and the same 
design criteria for the blowers with an arrangement of inner and outer rings.  

The tanks receive the sludge produced by the secondary clarifiers, where it is settled, and decanted 
before being pumped to the new sludge holding tank uphill. 

Table 3-8 Existing Sludge Thickening Tanks 

Parameter Description 

Type Cast-in-Place Concrete Tanks 

Number of Tanks  2 

Inner Ring Diffusers, qty. 23 

Outer Ring Diffusers, qty. 64 

 

Table 3-9 Existing Sludge Thickening Tank Blowers 

Parameter Description 

Manufacturer Jim Myers & Sons Inc. 

Type Positive Displacement Rotary 

Number of Blowers 2 

Flow, scfm 1,250 

Pressure, psig 11 

Rated Power (each), hp 100 

Speed, rpm 1,725 

 

Table 3-10 Existing Sludge Transfer Pumps  

Parameter Description 

Manufacturer Gorman-Rupp 

Model T6A3-B 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-8 
 

Parameter Description 

Type Self- priming Centrifugal 

Number of Pumps 2 

Rated Power (each), hp 40 

Speed, rpm 1,530 

Capacity per Pump, gpm 500 @ 102’ TDH 

 

3.8.2 Sludge Storage Tank  
The sludge storage tank has a volume of 1 million gallons and provides sufficient sludge storage for 
anticipated maximum month sludge generation rates. 

Table 3-11 Existing Sludge Storage Tank  

Parameter Description 

Manufacturer  Liquid Tech. Tank Systems Inc. 

Type Bolted Stainless Steel 

Number of Storage Tanks 1 

Inner Ring Diffusers, qty. 39 

Outer Ring Diffusers, qty. 79 

Diameter, ft 101 

Side Water Depth, ft 17 

Storage Volume, MG 1 

 
The capacity of the sludge storage tank is sufficient for the maximum daily sludge production rates. 
However, the capacity of this tank can be exhausted if offsite hauling and disposal are delayed due to 
weather or transportation delays.  A discussion of additional sludge storage tanks is presented in 
Chapter 4.0 

Table 3-12 Existing Sludge Storage Tank Blower  

Parameter Description 

Manufacturer United Blower Inc. 

Type Rotary Lobe 

Number of Blowers 1 

Rated Power, hp 125 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-9 
 

Parameter Description 

Flow, scfm 1,250 

Speed, rpm 1,765 

 

3.9 Chlorine Contact Basin  
Disinfection is achieved in the chlorine contact basin where chlorine is added to kill remaining bacteria. 
There is one basin that is divided into two trains, baffled to promote plug flow through the basin. At the 
effluent end of the basin, sulfur dioxide is added for dechlorination.  

Table 3-13 Existing Chlorine Contact Basin  

Parameter Description 

Number of Basins 1 

Number of Channels 2 

Both Channels in Operation: 
    Total Volume 
    Detention Time at Average Flow of 2.0 MGD 
    Detention time at Peak Day flow of 12.0 MGD 
    Detention Time at Peak Hour Flow of 14.4 MGD 

 
88,000 gallons 
63.4 minutes 
10.6 minutes 
8.8 minutes 

 
Therefore, the detention time at the peak day flow conditions is a bit less than the 15 minutes at peak 
flow conditions established by literature and 10 State Standards. To achieve effective disinfection the 
chlorine dose will need to be increased due to the shorter contact times during peak flow events. 

3.9.1 Chemical Feed System  
The chemical feed system consists of low-pressure, vacuum-type gaseous feed units for chlorine 
disinfection, and sulfur dioxide for dechlorination fed from 2-ton cylinders.  

Table 3-14 Existing Chemical Feed System   

Parameter Description Description 

Type Chlorinators Sulfonators 

Number of Feeders 2 2 

Capacity (each) 500 lbs./day 200 lbs./day 

 



Gaffney Board of Public Works | Preliminary Engineering Report 

BLACK & VEATCH | Existing Facilities 3-10 
 

3.10 Effluent Flow Monitoring 
Effluent from the chlorine contact basin flows into an effluent monitoring channel.  At this point, 
effluent flow proportioned composite samples are taken, and the pH and dissolved oxygen are 
monitored.  Flow then enters the effluent Parshall flume (18-inch throat width) for flow measurement.   

3.11 Effluent Pump Station and Outfall 
The effluent pump station downstream of the Broad River Wastewater Treatment Plant (BRWWTP) 
consists of two Flygt submersible pumps capable of pumping treated effluent from the BRWWTP to the 
Broad River when flooding conditions in the river do not permit a gravity flow. The treated effluent is 
pumped through a 12-inch force main and discharged into the river through a diffuser. 

The diffusion system includes multiple orifices evenly spaced along the length of the outfall pipe. The 
diffuser helps distribute and maximize the velocity of the effluent discharge to increase the mixing 
speed with the river and allow for more gradual integration. 

The effluent pump station includes site piping, electrical and control equipment, and an emergency 
generator system.  

Table 3-15 Existing Effluent Pumps 

Parameters Description 